PARTS & ACCESSORIES

Casters

+ Caster bolt pattern 2-7/8" x 3-1/4"

+ Polyolefin-injected molded hard casters: stain-resistant,
chemical-resistant and non-marking

SPECIFICATIONS

=NEW PRODUCT E] = REPLACEMENT PART

= ACCESSORY =BARE TOOL

7-1/2"
503 603 703 696 697
X 503/603 Diameter 6in 6in 6in 4in 4in
(152mm) | (152mm) | (152 mm) | (102 mm) | (102 mm)
................................................................................ Tread 2in 2in 2in 2in 2in
(51mm) | (51mm) | (51mm) | (5T mm) | (51 mm)
A Capacity 2000 Ib 2000 Ib 2000 Ib 1600 Ib 1600 Ib
(907 kg) | (907kg) | (907kg) | (726 kg) | (726 kq)
558" Ship Weight | 22 Ib 20 b 201b 131b 151b
l (10kg) (9kg) (9kg) (6 kg) (7 kg)
= 696/697
CASTER SELECTION CHART
CASTER CAT NO. CASTERS
503 603 703 696 UPC NO. DESCRIPTION
1332 X X X X 503* 783310280446 4 Swivel
1636 X X X X 603* 783310234050 2 Rigid, 2 Swivel
2142 X X X X 703t 783310084204 2 Rigid, 2 Locking Swivel
2448 X X X X 696* 783310153412 2 Rigid, 2 Swivel
2460 X X X X 697* 783310891895 4 Swivel
3048 X X X X
NOTE: Screw/washer kit p/n 50062913 is necessary for mounting 703 casters
2472 X X X X on boxes other than 3548.
1230 - = - = *Each caster set includes (16) 3/8"-16 x 1" self-threading mounting screws.
1531 - - - - *Each caster set includes (16) 3/8"-16 x 1" carriage bolts; (16) 3/8"-16 hex nuts;
5060MESH X X X Included (16) 3/8" lockwashers.
3360 X X X X
4848 X X X X REPLACEMENT PARTS
4860 X X X X
UPC NO. DESCRIPTION
4872 X X X X
2260 X X X X [R] 20965 783310209652 Lid Support - (L) Side — Chest box only
3648 X X X X [R] 20966 783310209669 Lid Support - (R) Side — Chest box only
10 mm Gas Spring Ball Stud Replacement
X X X X
3660 [r] 08428 783310084280 Kit (all Slant/Flat-Tops)
S660L X X X X |E| 53951 783310539513 Gas Springs for 3360 only
5660LH X X X X
13 mm Gas Spring Ball Stud Replacement
57607D X X M X [R] 08427 783310084278 03060 DL x)
5860 Included Included X - Replacement Gas Spring Kit — Shock and
55294 783310552949 '
3548 X X Included - (=] (2) Clips (8060 DLX)
8060DLX X X X X Replacement Gas Spring Kit for 4872,
[5] o886 783310018865 4548 4860, 3648, 3660, & 7060-CFO
E 02867 783310028673 Gas Spring 150 Ib w/lock

505





